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order No./

set order No./

part number description popis qty/ks obj. cislodilu | obj, cislo sady
1  ST168FGD-2-1000000 : style Engine motor 1
2 ST3000-30301241 Rotor comp rotor 2,5kW 1
3 GB9%38 Washer ©8 podlozka 1
4 GB72448 Spring washer ®8 pruzinova podlozka 1
5 { GB5789 M8*235 Flange bolt M8x235 Sroub M8x235 1
6  ST3000-30301242 Stator assy-2.5 stator 2,5kW 1
7  JL3000-1152003 Stator cover-3 plast statoru 1
8 | ST2500-3030301 End cover koncovy kryt 1
9 GB9716 Washer @6 podlozka 4
10 { GB936 Spring washer @6 pruzinova podlozka 4
11 | GB5789 M6*155 Flange bolt M6x155 Sroub piiruby 4
12 ST2500-3030204 Diode assy diodovy mustek 1
13 | GB5783 M5%20 Bolt M5x20 Sroub M5x20 1
14 : ST2500-3030203 AVR AVR 1
15 | GB5783 M5x16 Bolt M5x16 Sroub M5x16 5
16 : ST2500-3030302 Generator end cover koncovy kryt generdtoru 1
17 : GB5783 M5x12 Bolt M5x12 Sroub M5x12 3
18 : ST2500-3030201 terminal svorkovnice 1
19 : ST2500-3030202 Brush assy uhlikovy kartac 1
20 | ST2500-3020104 muffler stay Small mald podpéra tlumice 1
21  GB5789 M8x16 Flange Bolt M8x16 pfirubovy sroub M8x16 3
22 | ST2500-3020103 mulffler stay Big velkd podpéra tlumice 1
23 | GB5789 M6X12 Flange Bolt M6x12 pfirubovy sroub M6x12 24
24 ST3000-3020101 mulffler tlumi¢ 1
25 | ST2500-3020102 Muffler outside protector vnéjsi chranic tlumice 1
26  GB6177 M8 Nut M8 matice M8 14
27  ST168F-2020101 Muffler gasket tésnéni tlumice 1
28 | JL168FD-1090006 Air cleaner JLay drzék vzduchového filtru 1
29  JL168FD-1010922 Fuel tube palivova trubka 1
30 | JL168F-1010801 Fuel tube Clip spona palivové trubky 2
31  JL2500-3010603 Fuel cock palivovy kohout 1
32 1 JL2500-3010101 Fuel tank palivova nadrz 1
33  JL2500-3010401 Fuel meter assy sestava mérich paliva 1
34  GB819 M5x10 Screw M5x10 Sroub M5x10 2
35 | JL2500-3010201 Fuel tank cap vicko palivové nadrze 1
36 | JL2500-3010301 Fuel filter palivovy filtr 1
37  GB5789 M6x20 Flange Bolt M6x20 pfirubovy sroub M6x20 4
38 GB976 Washer ®6 podlozka 4
39  JL2500-3010601 Tank rubber guma nadrze 4
40  JL3000-5020154 frame(904) ram 1
41  JL2500-3030401 Bottom rubber After silentblok zadni 2
42 JL2500-7000105 Frame rubber gumena nozicka 4
43 : JLO2FD-02100013 Grounding line zemnici vedeni 1




order No./

set order No./

part number description popis qty/ks obj. cislodilu | obj, cislo sady
44 : GB6177 M6 Nut M6 matice M6 3
45 | JL6500-3050202 Battery guard chrani¢ baterie 1
46  JL2500-3050802 Battery 7.5AH baterie 7,5AH 1
47  JL6500-3050301 Battery setting plate deska pro nastaveni baterie 1
48 : GB5789 M6x45 Flange Bolt M6x45 pfirubovy Sroub M6x45 2
49 | JL2500-3050101 Decorative plane dekorativni pfedni deska 2
50 JL2500-6060502 battery black wire (-) cerny vodic baterie (-) 1
51  JL2500-6060501 battery red wireX+X Cerveny vodi¢ baterieX+X 1
52 :JL2500-3030403 bottom rubber before silentblok predni 2
53 | GB818*5x8 Screw M5x8 Sroub M5x8 2
54  ST2500G-6010211 Control panel (G) kontrolni panel 1
55 | JL2500G-1010454 Gasinlet hadi¢nik - pfivod plynu 1
56 : ST2500-6030105 Ignition Switch spinac zapalovani 1
57 {ST2500-6040403 Lube Alarm kontrolka - alarm mazani 1
58  ST2500-6040407 Pilot lamp kontrolka - provoz 1
59 | ST2500-6040203 Hour meter multifunkéni méfici pfistroj 1
60 : ST2500-6030313 Receptacle AC zasuvka 2
61 : ST2500-6030708 A.C Breaker 11.4A AC jistic 11,4A 1
62  ST2500-6030801 D.C circuit Breaker DCjisti¢ 12V, 8A 1
63  GB5783 M6x22 Bolt M6x22 Sroub M6x22 1
64 : GB6170 M6 Nut M6 matice M6 2
65 GB976 Washer ®6 podlozka 3
66  GB8596 Spring washer @6 pruzinova podlozka 2
67 | ST2500-6030402 D.C12V Receptacle DC zasuvka 12V 1
68 : ST2500-6020203 Panel cover kryt panelu 1
69 | ST2500-6000211 Line assembly svazek dratd 1
70 : GB818 M5x35 Screw M5x35 Sroub M5x35 3
71  ST168F-1010450 LPG/NG switch LPG/NG spina¢ 1
72  ST168F-1010448 Gas pipeline plynovod 1
73 1 ST168F-1010449 Gas Clip spona 3







order No./

set order No./

part number description popis qty/ks obj. cislodilu | obj, ¢islo sady
1 :JL168F--1061006 Recoil starter knob madlo 1
2  GB5789--86 Flange bolt 6*8 sroub 4
3 {JL168F--1061100 Recoil starter comp kryt startovaci kladky 1
4 JL168F--1061005 Recoil starter spring vratna pruzina 1
5  JL168F--1061009 Recoil starter rope lanko 1
6  JL168F--1061001 Recoil starter reel navijak 1
7  ST168F-1060004 Ratchet guide spring pruzina voditka rac¢ny 1
8 | JL168F--1061004 Return spring vratna pruzina 2
9  JL168F--1061002 Starter ratchet zapadka 2
10 | JL168F--1061007 Ratchet guide voditko ra¢ny 1
11 | JL168F--1061008 Setting screw nastavovaci sroub 1
12 GB5789--86 Flange bolt M6*12 Sroub piiruby M6x12 13
13 JL168F--1080100 Fan cover comp kryt ventildtoru 1
14 JL168F--1050010 Nut M14 matice M14 1
15  JL168F--1060001 Start hub néboj 1
16 : JL168F--1080001 Cooling fan vétrak 1
17 JL168F-1060102 Fly wheel setrvacnik 1
18 : JL168F-1060301 Electric coil elektricka civka 1
19 : JL168F--1030100 Oil seal 25x41.25x6 olejové tésnéni 25x41,25x6 2
20 | JL168F--1080200 Side place kryt 1
21 : JL168F-1060605 Packing kryt 1
22  JL168F-1126000 Diode comp dioda 1
23  JL168F-1060401 Wire flat konzola 1
24  GB5789--86 Flange bolt M6x30 pfirubovy Sroub M6x30 1
25  JL168F-1090102 Dowel pin 8x10 cep 2
26  JL168F--1030003 Drain plug bolt Sroub vypoustéci zatky 2
27  JL168F--1030004 Drain bolt washer podlozka 2
28  JL168F-1050301 Start motor elektricky motor - startér 1
29  JL168F-1050302 relay relé 1
30  JL168F-1050302 Line assembly kabel 1
31  JL168F--1030012 Crankcase klikova skfin 1
32 | 139FMD--1003003 Dowel pin 8x14 cep 2
33  GB/T—276--94 Radial ball bearing 6205 radialni kulickové lozisko 6205 2
34 JL168F-1127000 Camshaft assembly sestava vackového hfidele 1
35 : JL168F--1041000 QOil level switch assy olejové cidlo 1
36 | GB5789--86 Flange bolt 6x16 Sroub 2
37  JL168F-1090301 Governor washer podlozka 2
38  JL168F--1110102 Governor weight pin kolik 2
39  JL168F--1110101 Governor weight holder télo odstfedivého regulatoru 1
40 | JL168F--1110107 Governor weight zavazi 2
41  JL168F--1110104 Governor shaft hiidel 1
42 JL168F--1110103 Governor holder clip svérka 1
43  JL168F--1110105 Governor cover kryt 1
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part number description popis qty/ks obj. cislodilu | obj, ¢islo sady

44 : JL168F--1030001 Qil filler cap assembly tésnéni krytu klikové skiiné 1
45  JL168F--1030002 QOil filler cap packing olejova zéatka 1
46 : JL168F--1030008 Case over packing tésnéni olejové zatky 1
47  JL168F--1030007 Crankcase cover kryt klikové skfiné 1
48 : GB5789--86 Flange bolt 8x32 pfirubovy Sroub 8x32 6
49 | JL168F--1050001 Crankshaft comp klikova hridel 1
50 GB1099--79 Key pero - klinek 1
51 1 JL168F--1050100 Connecting rod comp ojnice 1
52  JL168F--1050005 Piston pist 1
53  JL168F--1050004 Piston pin clip spona pistniho ¢epu 2
54  JL168F--1050003 Piston pin pistni cep 1
55  JL168F--1050007 First ring set prvni pistni krouzek 1

JL168F--1050006 Second ring set druhy pistni krouzek 1

JL168F--1050200 Ring comp stiraci krouzek 1
56  JL168F--1040013 Valve lifter zvedak ventilt 2
57  JL168F--1040005 Push rod tlacna tyc 2
58 : 152FMD--1001007 Dowel pin 10x16 cep 2
59 :JL168F--1040002 Intake valve saci ventil 1
60 : JL168F--1040006 Exhaust valve vyfukovy ventil 1
61 i JL168F--1080002 Shroud comp plast 1
62  JL168F--1030009 Cylinder head gasket tésnéni hlavy valct 1
63 | GB900--88 Stud bolt zavrtné Srouby 2
64  JL168F-1100001 Muffler packing matice 1
65  GB6170--86 Nut M8 tésnéni tlumice 2
66 : JL168F--1010100 Cylinder head comp hlava valcl 1
67 | GB5789--86 Flange bolt 8x60 pfirubovy Sroub 8x60 4
68  JL168F--1040003 Valve spring ventilova pruzina 2
69 | JL168F--1040007 Exhaust valve spring retainer drzak pruziny vyfukového 1
70 :JL168F--1040008 Valve rotator rotaror ventild 1
71 JL168F--1040001 Intake valve spring retainer drzék pruziny saciho ventilu 1
72  JL168F--1040004 Push rod guide plate vodici deska tlacné tyce 1
73 JL168F--1040010 Pivot bolt otocny Sroub 2
74  JL168F--1040009 Valve rocker arm vahadlo ventilu 2
75 | JL168F--1040012 Rocker arm pivot Cep vahadla 2
76  JL168F--1040011 Pivot adjusting nut otocna nastavovaci matice 2
77 JL168F--1020002 Head over packing tésnéni krytu hlavy vélce 1
78  JL168F--1020100 Head over comp kryt hlavy vélce 1
79 JL168F--1020001 Breather tube odvzdusnovaci trubice 1
80  JL168F--1124000 Spark plug NGK BP6ES Zapalovaci svicka NGK BP6ES 1
81  JL168F--1010001 Stud bolt 6x113 zavrtné Srouby 2
82 : JL168F--1130002 Insulator packing tésnéniizolatoru 1
83  JL168F--1130001 Carburetor insulator izoldtor karburatoru 1
84  JL168F--1130003 Carburetor packing tésnéni karburatoru 1
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85  GB818 M4x10 Screw M4x10 Sroub 1
86 | GB34526x%x1.9 “0" seal 6x1.9 "O" tésnéni 6x1,9 1
87  JL168FD-2-1010415 Carburetor assembly (G) sestava karburatoru 1
88 : JL168F--1130100 Choke level comp packa sytice 1
89 : JL168F-1010470 Mixer unit smé3ovaci jednotka 1
90  JL168FD-1010755 spring pruzZina 2
91 | GB818 M4x25 Screw M4x25 Sroub 1
92 : ST168F-1110002 Governor rod GAS regulacni ty¢ 1
93 | JL168F-1010315 Throttle return spring GAS vratnd pruzina plynu 1
94 : GB6177--86 Nut M6 matice 3
95 : JL168F--1130004 Carburetor washer podlozka karburatoru 2
96  JL168FD-1090100 Air cleaner case comp zakladna vzduchového filtru 1
97  JL168FD-1090002 Air cleaner seal tésnéni vzduchového filtru 1
98 | JL168FD-1090003 separator oddélovac 1
99 : JL168FD-1090004 element filtra¢ni viozka 1
100 : JL168FD-1090200 Air cleaner cover comp kryt vzduchového filtru 1
101 . JL168F--1110005 Throttle return spring vratnd pruzina plynu 1
102  JL168F--1110006 Governor rod tyc 1
103 : JL168F--1110007 Governor spring pruzina 1
104 | JL168F--1110003 Governor arm rameno regulatoru 1
105 : JL168F--1110004 Governor arm bolt Sroub 1
106 | JL168F--1111000 Control assembly zékladna regulatoru 1
107 | GB5789--86 Flange bolt 6x25 Sroub piiruby 5
108 | JL168F-1123000 ignitor zapalovaci civka 1
109 : JL168F--1110001 Governor arm shaft htidel ramene regulatoru 1
110 | GB9716 Washer @6 podlozka 1
111 JL168F--1110008 Lock pin zamykaci svorka 1
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